Owner’s / Operator’s
Manual

READ THIS MANUAL CAREFULLY
IT CONTAINS IMPORTANT SAFETY INFORMATION

7 1 50 150cc Fun Kart

RECOMMENDED MINIMUM OPERATOR AGE: 12

/ THIS VEHICLE IS FOR OFF-ROAD USE ONLY \
THIS VEHICLE IS NOT DESIGNED FOR USE ON RENTAL TRACKS OR RACING

BEFORE OPERATING THIS VEHICLE, THE OWNER AND EACH OPERATOR MUST UNDERSTAND THIS
VEHICLE WAS NOT DESIGNED OR MANUFACTURED TO MEET SPECIFICATIONS FOR USE ON PUBLIC
ROADS, STREETS, HIGHWAYS, AND THOROUGHFARES. THE OWNER AND EACH OPERATOR MUST
READ AND UNDERSTAND ALL THE INSTRUCTIONS FOR PROPER ASSEMBLY AND SAFE OPERATION,
AS WELL AS THE INSTRUCTIONS CONCERNING THE ENGINE AND ALL OTHER PORTIONS OF THE
VEHICLE. CHILDREN MUST BE OF AGE 12 OR OLDER AND SUPERVISED BY AN ADULT AT ALL TIMES
k WHEN USING THIS FUN-KART. /

5-21-07 PART NUMBER 14413
OWNER S/OPERATOR'S MANUAL - 7150



MY VEHICLE IDENIFICATION NUMBER
Record the VIN number and Model number of your Manco Fun Kart below for service and insurance records.
The VIN number is hard tagged on the kart frame just behind the drivers seat.

VIN: Model: 7150L-__ _

MANCO POWERSPORTS LIMITED WARRANTY

Manco PowerSports (hereinafter referred to as “Manco”) hereby warrants to the original purchaser that the
frame components of new Manco recreational vehicles will be free from defects in material and workmanship.
The period of warranty is thirty (30) days from date of purchase for the component parts (except as noted
below), ninety (90) days from the date of purchase for the frame, and (1) year from the date of purchase for the
engine. Manco, if notified of a defect in material or workmanship during the period of warranty, will repair or
replace, at its option, defective parts at no charge, other than the reasonable cost for the transportation of the
component(s). Manco will also agree to pay reasonable charges for labor, if necessary, to perform a warranty

repair.

The original purchaser must operate the vehicle and maintain the vehicle in accordance with the instructions
provided in the Operator’s Manual, the supplements hereto, and labels affixed to the vehicle. Additionally,
within the (10) days of the discovery of an alleged defect, the original purchaser must provide written
notification to: Manco’s Customer Service Department at 4404 Engle Ridge Drive, Fort Wayne, IN 46804

General Exclusions: This limited warranty does not cover component failure or damage caused by any of the
following: abnormal strain or stress, neglect; abuse; improper assembly of components which were supplied in
the factory sealed carton after the vehicle left Manco; improper maintenance, improper use of the vehicle,
including, but not limited to racing, jumping, stunt driving, or any other uses prohibited by the Operator's
Manual. Additionally, this warranty does not cover component failure or damage to vehicles which are leased
or rented, or vehicles which are used at a concession frack.

Specific Exclusions: This limited warranty does not apply to components, which are subject to normal wear and
tear. These items include, but are not limited to, the tires, brakes, throttle, shift, and brake cables, drive belt, the
torque converter system, chain, seat, lights, fasteners, decals, or cosmetic body panels.

MANCO MAKES NO OTHER WARRANTY OF ANY KIND, EXPRESSED OR IMPLIED. ALL WARRANTIES OF
MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE WHICH EXCEED THE OBLIGATIONS
AND TIME LIMITATIONS SPECIFIED IN THE WARRANTY ABOVE ARE HEREBY DISCLAIMED BY MANCO
AND EXCLUDED FROM THIS WARRANTY. ADDITIONALLY, THIS WARRANTY EXCLUDES ANY
INCIDENTAL OR CONSEQUENTIAL DAMAGES, INCLUDING BUT NOT LIMITED TO LOSS OF USE. SOME
STATES DO NOT ALLOW A MANUFACTURER TO EXCLUDE OR LIMIT INCIDENTAL OR CONSEQUENTIAL
DAMAGES AND, THEREFORE, THE ABOVE EXCLUSION MAY NOT APPLY TO YOU.

SOME STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY WILL LAST, ITIS
POSSIBLE THAT THE ABOVE LIMITATION MAY NOT APPLY TO YOU. THIS WARRANTY GIVES YOU
SPECIFIC LEGAL RIGHTS, AND YOU MAY ALSO HAVE OTHER LEGAL RIGHTS, WHICH VARY, FROM
STATE TO STATE.

PAGE 1

OWNER'S/OPERATOR'S MANUAL - 7150 PART NUMBER 14413




TABLE OF CONTENTS

SUBJECT PAGE
General Information and Safety

VehiCle RECOIMAS = i o o o o e e e o o e o e o e e e o e e o o s T T T T T e 1
Warranty Information = = o o o e o e o e e e e 1
Table OFf COM @M S = o o o o o e o e e e e e e e o e e o e e T T e e 2
BT WAL = o o o o o e e e e e e e e e e e e e e o T e 3
Warnings and Caublong = o o o e o o o o o o o o o s e e 3-9
Some Words About Safely === o o o e e e e e o T 9 -12
Are You Ready TO DI ive? — i o i o oo o o o o o o i o o e T 13 -16
Safe DIiving PreCaufions == o o o o o o o e i e 16 -18
Kart Operation

KArt OperatdOn = s o oo o o o o e e o e e e e e T e e 18 -20
Kart Features and LoCations —— === — s o o o e s i o o e e o 21
Kart Service

BAT CL@ATME@ T o oo o o o e e e e e e e e e e T - T e 22
ENgine Lubr i Cat dOm m e m o o o o o o o e e e e e e e e T 22-23
SP ALK P LU = o o o e e e e e e e T T e 23
G Y DU T B L O o o o o o e e e e o 23
General CLEamimQ = o o o o o o e e e o o o o e T T T e 24
General LubriCation = o o e o e e e e e e e e e 24
Chain Lubrication and AdjusStment === s i o o o o o o i e 24
Front and Rear Shock AdJuUStment ——m = m o e o e o e i m 25
Shifter AdJUuSEmEn T === = o o o o o o o o e e e e e e e e e e T T e e 25
Storage TNSTIUCTLON = o o o o o e o o e e T T 25

General Maintenance

Tire/Wheel RePLACEMEIIT == = = m m o o s s o o oo o o o oo o o o o o o e 26
Front End AlIignment — e s e e o e o o o o s s o o o e 26 - 27
Speed Reduction Installation === s s e e o o e o e o e e 27
Replacement Parts and ServiCe — == s e s e e e e s e 28

Specifications

DIMENSIOMNS = o o o o o e o o e o e e o o e e e e e T 28
BN IIE o oo o e e e e e e e e e e e e e e e e T 28
CaPACITI@E mm o i o e e e o e e e e 29
MISCELLATIEOUS = o o o oo e o e e e e o o o o e e 29
Periodic Check and Service Table ——— == == s e o e e e o e s 29
Electrical Schematic — = i s e o o o o o e o e o o o o T 30
Parts Listings

BN A IIE = o e o e e e e e e e e e e e e e e e e e T e 31 - 50
B @M@ o o o o s o e e e e T 51 - 69

PAGE 2

OWHNER'S/OPERATOR'S MANUAL ~ 7150 PART NUMBER 14413




FORWARD

Congratulations on the purchase of your Manco Fun Kart. Before operating this vehicle, the owner and each
operator must understand that this vehicle was not designed or manufactured to meet specifications for use on
public roads, streets, highways and thoroughfares. The owner, operator(s) and passenger(s) must read and
understand all the instructions for proper assembly and safe operation, as well as the instructions concerning
the engine and all other portions of the vehicle as described and illustrated in this manual and on the included
safety video. Children must be of the specified age or older and supervised by an adult at all times when
using the fun kart.

Be sure to follow the recommended maintenance schedule and service your kart accordingly. Preventative
maintenance is extremely important to the longevity of your kart. NOTE: A new kart requires an engine
break in period of 5 hours, whereby the engine oil MUST be changed (See SERVICE section page 23)

Beginners are urged to seek instruction from a dealer or qualified instructor before and during the initial use of
this kart. It is also recommended to practice in a large open area to become familiar with the operation of the

kart.

We hope you will have a fun, safe experience with our products and thank you again for choosing a Manco Fun

Machine.

CAUTIONS AND WARNINGS

A This is the safety alert symbol. When you see this symbol on your machine or in this
manual, be alert to the potential for personal injury.

& Read and follow all instructions in this Owner’s manual and any accompanying
supplements before attempting to operate this Fun-Kart. Make sure to view the
Operations and Safety video.

4\ WARNING

Indicates a potential hazard that could result in severe personal injury or death

4\ cAUTION

Indicates a potential hazard which may result in personal injury or damage to the Fun-Kart.

NOTE: Use of the word “NOTE” will alert you to key information or instructions.

PAGE 3

QWNER'S/IOPERATOR'S MANUAL - 7150 PART NUMEBER 14413




IMPORTANT SAFETY INFORMATION

4\ WARNING

Exhaust fumes are toxic.

- California Proposition 65 WARNING: Gasoline engine exhaust from this Fun-Kart contains
chemicals know to the State of California to cause cancer, birth defects, or other
reproductive harm. The engine exhaust contains carbon monoxide, which is a tasteless,
odorless, poisonous gas.

- NEVER operate this Fun-Kart indoors or in an enclosed area without adequate ventilation

4\ WARNING

This Fun-Kart may have been supplied to you completely assembled. To prevent injury or
death read and follow the assembly instructions to make sure the Fun-Kart was assembled

properly.

4\ WARNING

Check tire pressure before each use.
- Prior to operating the vehicle check and adjust tire pressure to the proper operating
pressure as indicated on the sidewall of each tire. A tire pressure gauge is required to
obtain accurate readings.

4\ WARNING

Fun-Kart modification or removal of original equipment or safety decals can render the

Fun-Kart unsafe for operation.

4\ WARNING

Safety decals must be replaced if they become unreadable or detached from the Fun-Kart.
- If decals are unreadable or missing, warning of potential hazards or safety requirements

may be lacking.

4\ WARNING

This Fun-Kart is not designed for use on rental fracks of any kind.

PAGE 4

OWNER'S/OPERATOR’'S MANUAL - 7150 PART NUMBER 14

4

“
1

Ny
9




4\ WARNING

NEVER adjust, repair, or clean the Fun-kart while it is in motion.

4\ WARNING

The safe operation of this Fun-Kart is dependent upon the operator’s ability to exercise proper
judgment.
- Operator and passenger must not be too small or too large for controlled operation.
- Operator and passenger must be of sufficient age, understanding, mental capacity, and
physical capacity to safely operate the Fun-Kart.
- Fun-Kart should only be operated after mature, supervised instruction and sufficient

practice in an un-congested area.

4 WARNING

Operator and any passengers MUST always wear a properly fitting motorcycle helmet
approved by agencies such as the Department of Transportation (DOT), Safety Helmet Council
of America (SHCA), or Snell Memorial Foundation (SNELL).
- Most accident fatalities are due to head injuries.
- Operator (and any passenger) should also wear face shields or goggles, boots, gloves
and other appropriate protective clothing.
(See KART OPERATION)

4 WARNING

Long hair, loose clothes, or jewelry can get caught in moving parts below and behind the seat

or surrounding environment.
- Remove or tie back anything loose that can reach below and behind the seat before riding.

4 WARNING

NEVER place hands, feet, or any body parts or clothing near the engine, wheels, chain, and
other rotating parts of the Fun-Kart while riding or running the engine.

- Use caution in performing required maintenance on or near operating engine.

- Use caution after the engine has been running, since the engine and other drive components

may be extremely hot.

4\ WARNING

STOP the engine if the Fun-Kart makes unusual noises or vibrations.
- Check the Fun-Kart for damage.
- Excessive noise or vibration is a sign of loose or worn parts.

PAGE 5

OWNERS/CPERATOR'S MANUAL - 7150 PART WUMBER 14413




4\ WARNING

Keep guards in place at all times.
- Prevent accidental contact by the operator or service personnel while the Fun-Kart is running.

- The guards over the brake, clutch or torque converter, axle and drive sprockets also help
prevent mud and debris from coming in contact with those items.

4\ WARNING

Be sure the passenger restraint system (i.e. Seat Belt) is properly adjusted and fastened at all

times during operation.
- If the passenger restraint system is not properly used by the operator and/or passengers,

loss of control and possible personal injury and/or Fun-Kart damage can occur.

4 WARNING

When there is no passenger in the Fun-Kart, the passenger seatbelt must be securely fastened

within the Fun-kart.
- Ifthe passenger restraint system is not properly used by the operator and/or passenger, loss of

control and possible personal injury and/or Fun-Kart damage can occur.

4 WARNING

Al screws, nuts, and bolts must be properly tightened to make sure the Fun-Kart is in safe

operating condition.

4\ WARNING

Prevailing-torque type locknuts must be replaced with new after the old locknuts have been

removed.
- Replace with the same type of locknut to make sure they function properly. Refer to the

maintenance section for more information on locknuts.

4\ WARNING

Keep the engine free of dirt and debris, especially in the throttle linkage area.

4\ WARNING

NEVER start the engine without the operator properly seated and the restraint system properly
adjusted and secured.

PAGE 6

4

OWHNER'SIOPERATOR'S MANUAL - 7150 PART NUMBER 144




4\ WARNING

NEVER start the engine without checking to see that the throttle control is in idle position.

4\ WARNING

NEVER tamper with, alter, or change the Fun-Kart’s engine governor settings.
- The governor as set by the engine manufacturer, limits maximum engine speed and protects

the engine from damage.
- Excessive engine speed is potentially dangerous to operator, passengers, bystanders, and

engine.

4\ WARNING

Check fuel supply before each use.
- NEVER fill fuel tank while the engine is running or hot.
- DO NOT overfill tank.
ALWAYS allow at least %" of expansion space at the top of tank.
- There should not be any fuel in the filler neck.
- Replace cap tightly to prevent a fuel spillage fire hazard.
NOTE: Always use an original gas cap or OEM replacement.
- NEVER fill fuel tank while the Fun-Kart is inside a building.
- After filling the tank, move the Fun-Kart at least ten feet before attempting to start the engine.

4\ WARNING

ALWAYS use extreme caution when starting the engine.
- Hot engine, muffler, or drive components can burn on contact.

4 WARNING

Wet, slippery, rough, or sloped terrain is potentially dangerous and may result in injury if
proper caution is not observed.
- ALWAYS SLOW DOWN
- Operator must use mature judgment, skill, and experience to choose a speed suitable for
terrain and riding conditions in protecting operator and any bystanders.
- Operator must use mature judgment, skill and experience in choosing suitable terrain for

individual operational capabilities.

4\ WARNING

When turning on pavement, loose gravel, or similar surfaces, there is an increased risk in loss
of control. *  ALWAYS SLOW DOWN! **

PAGE 7

OWNER'SIOPERATOR'S MANUAL — 7150 PART NUMBER 14413




4\ WARNING

ALWAYS SLOW DOWN when turning.
- High-speed turning can cause loss of control and/or possible operator injury.

- Turning on a slope increases the risk of roliover.

- Practice operation is required to coordinate turning skill.

- Failure to operate this Fun-kart at a safe speed while turning can result in a strong possibility
of severe personal injury.

A WARNING

Washing or operating the Fun-Kart in freezing temperatures can result in water freezing in the
throttle cable conduit and/or on the throttle mechanism.
- This may result in the throttle sticking which can cause the engine to continue to run and

result in loss of control.

A WARNING

Operating the Fun-Kart in conditions where water, mud, snow, dirt, sand, or other debris can
get into the throttle cable conduit and/or on the throttle mechanism can cause binding of the
cable and/or the throttle mechanism.

- This may result in the throttle sticking which can cause the engine to continue o run and

result in loss of control.

A\ WARNING

Assembly, maintenance, and/or repair of this Fun-Kart should only be performed by
designated dealers or authorized small engine centers (for engine repairs) so that no unsafe

conditions or modifications are made.

4\ WARNING

Read and keep all supplied printed material.
- Supplements to this Operator's Manual contain updated information relative to your specific
Fun-Kart model. It is important to keep all of these documents for reference.

4\ WARNING

When making repairs or adjustments to the Fun Kart, the spark plug wire MUST be
disconnected and kept away from the spark plug to prevent accidental starting.
- When working on, around, or restarting engine, use extreme caution to avoid contact with

the muffler, cylinder head or any potentially hot area on or around the engine.
- Ensure that all guards are in place prior to starting the engine.

PAGE 8

OWNER'SIOPERATOR'S MANUAL — 7150 PART NUMBER 14413




4\ CAUTION

During Fun-Kart storage, keep it in a place where gasoline fumes will not reach and open
flame, spark, or other source of ignition.

- For long-term storage, fuel tank should be drained in an open, cool area.

- Engine must be allowed to cool before storage in any enclosure.

- NEVER store the Fun-kart in close proximity to appliances such as hot water heaters or

furnaces.

4\ WARNING

NEVER operate the Fun-Kart while under the influence of alcohol, drugs, or medication of any
Kind.
- Such operation is dangerous to yourself and/or others.

& cAUTION

Brush Bars assembled to this Fun-Kart are for decorative purpose and limited brush
protection.
- Brush Bars were not designed for roll over or to restrict all brush or tree branches from
protruding into operator/passenger compartment.

& cAUTION

If the Fun-Kart should start making unusual noise or vibrating abnormally, the engine should
be stopped and the spark plug wire disconnected. The vehicle should then be checked for
damage. Excessive noise or vibration is generally a warning of loose or worn parts.

SOME WORDS ABOUT SAFETY

The following pages present important information and recommendations to help you drive your Kart
safely. Please read through these pages thoroughly and view the Kart Safety DVD that was included

with your unit.

PAGE 9

OWNER'S/OPERATOR'S MANUAL - 7150 FART NUMBER 14413




SAFETY LABELS

The following labels have been applied to your Fun Kart and should be considered as permanent parts of
the vehicle. If a label should come off, become hard to read, or become damaged, contact your dealer or
Manco PowerSports Customer Service department for warning label replacements.

Risk of Death or Serious Injury

® Shoulder length and longer hair of loose
clothing can get caught in moving parts
behind or below the seat.
@ Restrain hair at or above shoulder level.
Restrained hair must not interfere with the
ropet fit of the helmet.
e Securely restrain anything loose that
Bl reaches behind or below the seat.
Guards are supplementary Safety Devices.
The restraint of hair and clothing is the
Bnmary means of avoiding entanglement,
eath ot Injury. 113508

ATTENTION 4

Prior to operating vehicle, check and adjust
tire pressure to the proper operating pressure
as indicated on the sidewall of each tire.

11330.D

F Tochange gears
stop the vehicle.
Shift with the
Engine at idle.
Shifting gears with

N the engine speed

the bar n motin THIS KART IS NOT SUITABLE
ansmiszon FOR A CHILD UNDER 12 YEARS
R Somes® oo A Speed reduction kit is available for this kart.

i

11330-E

CRIS ECR ARG NO BASSENGERS
This rack is intended for carrying light items up to 25lbs
maximum, All items must secured with proper tie downs

before operating this vehicle. 14330-P

i Seat belts must be properly fastened and adjusted (see ;
@ Operator's Manual) for each occupant prior to operating the kart.

113304 4

PAGE 10

CWNER'S/IOPERATOR'S MANUAL ~ 7150 PART NUMBER 14413




QUALIFICATIONS FOR FUN-KART USERS

This Fun-Kart is restricted to use by operator and passenger with a minimum age of twelve years. Fun-Karts
are intended for use by operators who meet the physical and cognitive capabilities set out by the manufacturer
in the material provided with the Fun-Kart. A 20mph speed reduction kit is available for this fun kart.

Consumer Responsibility for Safe Use and Maintenance of a Fun-Kart

Fun-Karts shall not be modified from the manufacturer's original design and configuration.

2. Fun-Karts shall not be used to perform racing, stunt riding, jumps, spinouts, donuts, or other maneuvers as
they may cause loss of control. As such, these activities are likely to result in possible injury to the operator,
bystanders, or both.

3. Prior to each use, the operator shall perform the preoperational checks specified by the manufacturer, and
further verify:

a. Smooth throttle operation and positive return of the throttle linkage to a closed throttle position when
released;
b. That the throttle cable and linkages operate properly and the throttie cable or other finkages be
adjusted properly;

That the steering linkage is adjusted and operates smoothly,

That the engine stop switch is properly functioning;

That all guards originally supplied by the manufacturer are in proper place in serviceable condition;

That engine idle speed is below the point of clutch or torque converter engagement;

That the gas tank is in good condition and the proper gas cap is fastened securely;

That the braking system is functioning properly;

That all safety labels are in place, legible and understood;

That any and all axle guards, chain guards, torque converter covers, or other covers or guards

@ ™o aop

s e

supplied by the manufacturer are in place and in serviceable condition;
k. That tires are in good condition, inflated properly, and have sufficient tread remaining; and

[, That all fasteners are in place and tightened securely.

4. Fun-Kart engines shall not be started unless the operator is seated in proper position for vehicle operations
and the brake fully engaged.

5. Long hair, loose clothes, or jewelry can get caught in moving parts below the seat or surrounding
environment. Remove or tie back anything loose that can reach below or behind the seat before riding.
Fun-Karts shall only be fueled by a supervisor knowledgeable with regard to proper fueling techniques.

A supervisor shall verify personally that everyone operating or riding is knowledgeable, capable, and has

the cognitive capacity to operate the Fun-kart safely, including those items specified in 1

through 6.

a. The supervisor shall only allow the use and operation of the Fun-Kart after demonstration that each
operator can understand and operate all components of the Fun-Kart prior to use.

b. The supervisor shall provide continuous supervision during Fun-Kart use.
The supervisor shall not allow anyone to ride in or operate the Fun-Kart with long hair, loose clothes, or
jewelry that can get caught in moving parts below the seat or surrounding environment. Remove or tie
back anything loose that can reach below or behind the seat before riding.

PAGE 11

L

OWNER'S/OPERATOR’S MANUAL — 7150 PART NUMBER 1441




Fun-Kart operators and passengers shall adhere to all manufacturer’'s recommendations and instructions,

as well as comply with all laws and ordinances, as well as:

a. Operators shall stay seated with both hands on the steering wheel and both feet in the Fun-Kart at all
times, whether moving or stationary, unless the Fun-Kart is stopped completely and the engine has
been shut off.

b. Passengers shall remain seated with arms and legs inside the Fun-Kart at all times during Fun-Kart
operation.

¢. Shall observe minimum age restrictions.

d. Shall not ride the Fun-Kart if long hair, loose clothes, or jewelry reach below or behind the seat.

4 WARNING

Long hair, loose clothes, or jewelry can get caught in moving parts below and behind the seat
or surrounding environment. Remove or tie back anything loose that can reach below or
behind the seat before riding.

10.

11.

12.

13.
14.

e. Shall not allow smoking in Fun-Kart.

f.  Persons under the influence of drugs, alcohol, or intoxicants shall not supervise, operate, or ride in a
Fun-Kart.

g. Fun-Karts shall operate only on a surface or terrain recommended by the Fun-Kart's manufacturer.

h. Fun-Karts shall not be operated on roads, streets, highways, or any other location where road vehicles
are intended fo travel.

i. Fun-Karts shall be operated only with adequate lighting and under conditions of suitable visibility.

Persons with the foliowing conditions shall not ride in or operate a Fun-Kart:

a. Those with heart conditions

b. Pregnant women

¢. Persons with head, back, or neck ailments, or prior surgeries to those areas of the body.

d. Persons with any mental or physical conditions, which may make them susceptible to injury or impair
their physical dexterity or mental capabilities to recognize, understand, and perform all of the safety
instructions, and be able to assume the hazards inherent in Fun-Kart use.

Fun-Kart shall not be used tfo:

a. Transport a passenger except in the seating area provided.

b. Transport materials or equipment;

¢. Transport animals.

Fun-kart operators always shall use appropriate protective clothing, including but not limited to a

motorcycle type helmet and eye protection, with appropriate certification, and any other equipment

recommended by the Fun-Kart manufacturer including gloves, footwear, long sleeve shirts, and long
pants.

No operator or other person shall contact any portion of the engine, wheels, or drive train for any purpose

including maintenance until the engine has been turned off and allowed to cool, and the Fun-Kart isin a

stable and stationary position.

Passenger restraints must be used in accordance with, and limited to, the manufacturer’s guidelines.

Fun-Kart components shall be maintained and repaired in accordance with the manufacturer’s

specifications and utilizing only the manufacturer's authorized replacement parts with installation

performed by designated dealers or other skilled persons.

PAGE 12

OWNER'S/OFPERATOR'S MANUAL - 7150 PART NUMBER 14413




ARE YOU READY TO DRIVE?

Before each drive, you need to make sure that you and your kart are both ready to drive. To help get you
prepared, this section discusses how to evaluate your driving readiness, what items you should check on your
kart, and adjustments to make for your comfort, convenience, or safety. Before you drive your kart for the first
time, we urge you to:

- Read this owner's manual and the labels on your kart carefully.
- Make sure you understand all the safety messages.

- Know how to operate all the controls.

- View and understand the included safety DVD

Protective Apparel

Although complete protection is not possible, wearing proper gear can reduce the chance of injury should you
have an accident. The following suggestions will help you choose the proper protective gear.

Helmet and Eye Protection

Your helmet is your most important piece of protective gear because it offers the best
protection against head injuries. A helmet should fit your head comfortably and securely.

Open-face helmets offer some protection, but a full-face helmet offers more. Regardless of the style,
look for a D.O.T. (Department of Transportation) or Snell Memorial Foundation (SNELL) sticker on any
helmet you buy. Always wear a face shield or goggles to protect your eyes and help your vision.

4\ WARNING

Operating this kart without wearing an approved motorcycle helmet, eye protection, and
protective clothing could increase your chances of head and/or eye injury, and the possibility

of death in the event of a severe accident.
Always wear and approved motorcycle helmet that fits properly and wear eye protection
(goggles or face shield), gloves, boots, long-sleeved shirt or jacket and long pants.

Additional Driving Gear

In addition to a helmet and eye protection, we also recommend:
- Sturdy off-road motorcycle boots to help protect feet, ankles, and lower legs.
- Off-Road motorcycle gloves to help protect your hands
- Driving pants with knee and hip pads, a driving jersey with padded elbows, and
chest protection.

Driver Training

Developing your driving skills is an ongoing process. Even if you are and experienced driver, take fime to
become familiar with the cart controls and how the kart handles. Practice driving in a safe, open area to
develop your skills. Do not drive on rough terrain until you get accustomed to the kart controls and feel
comfortable with its size and weight.

PAGE 13

OWNER'S/OPERATOR'S MANUAL — 7150 PART NUMBER 14413




4 WARNING

Operating this kart without your seat belt could cause you to be thrown from the kart, causing
serious injury or death.

No Alcohol or Drugs

Alcohol, drugs and karts don't mix. Even a small amount of alcohol can impair your ability to operate a kart
safely. Likewise, drugs, even if prescribed by a physician, can be dangerous while operating a kart.
Consult your doctor to be sure it is safe to operate a vehicle after taking medication.

4 WARNING

Operating this kart after consuming alcohol or drugs can seriously affect your judgment,
cause you to react more slowly, affect your balance and perception, and could result in serious
injury or death. Never consume alcohol or drugs before or while operating this kart.

IS YOUR VEHICLE READY TO DRIVE?

Before each drive, it is important to inspect your kart and make sure any problems you find are corrected. A
pre-drive inspection is a must, not only for safety, but because having a breakdown, or even a flat tire, can be

a major inconvenience.

If your kart has overturned or has been involved in a collision, do not drive it until your kart has been inspected
by your dealer. There may be damage or other problems that you cannot see.

4\ WARNING

improperly maintaining this kart or failing to correct a problem before driving can cause an

accident resulting in serious injury or death.
Always perform a pre-drive inspection before every drive and correct any problems.

Pre-Ride Inspection

The following checklist should be utilized to inspect your vehicle before each use to ensure that it is in
proper working order.

PAGE 14

OWNER'S/OPERATOR'S MANUAL — 7150 PART NUMBER 14413




ENGINE STOPPED CHECKLIST

ITEM

INSPECTION PROCEDURE

ACTION

Add oil if required.

1. |Engine Oil Level Check for leaks. Refer to operator's manual.
Tighten filler cap securely.
Add fuel if necessary.
) Refer to operator's manual.
DO NOT overfill. . .
2. [Fuellevel L DO NOT refuel a hot engine. Aliow engine to
DO NOT mix oil with gas. .
. cool before adding fuel.
Replace cap tightly.
. Make sure all warning decals are
3. |Warning Decals . Replace as necessary.
legible and securely attached.
Tread must have a minimum
height of 1/8" at center of tire. Prior L e
. . Replace tires if tread height is less than 1/8"
to operating vehicle, check and . .
. o Lo at center of tire. Add or remove air as
4. [Tires adjust tire pressure as indicated on . L
. . . necessary to meet requirements indicated
the sidewall of each tire. A tire . .
. . on sidewall of each tire.
pressure gauge is required to
obtain accurate readings.
5. |Drive Train Check condition and tension Lubricate, adjust tension as necessary.
Check for smooth operation.
... |IReplace damaged cable.
Ensure throttle 'snaps’ back to idle. . o
Clean out any mud and debris. if ice is
6. [Throttle Check for frayed or loose cable.
. .. |present, move Fun-kart fo a warm place and
Check for mud, debris, and ice in .
. allow the ice to melt and water to dry.
throttle mechanism
Check wheels to see that all axle
nuts are tightened securely.
L. Tighten fasteners as necessary.
7. |Fasteners Check for missing fasteners.
Replace fasteners as necessary
Check that all other fasteners are
secure.
Make sure all brush bars are in  |Replace damaged bars or fasteners and
8. |Brush bars .
place and securely attached. tighten as necessary.
. Make sure steering turns freely . .
9 |Steering . Lubricate and adjust as necessary.
Check for proper 'toe-in' of wheels.
Check for bent or otherwise
10. |Frame / Chassis damaged frame and/or other Replace as necessary.
chassis components.
Check that the connections are
tight and free of corrosion. .
11. |Battery . Clean / tighten as necessary.
Check that the battery is secured
in place.
Check all guards covering moving |Tighten fasteners on loose guards. Replace
12. |Guards

parts.

worn or damaged guards.

PAGE 15

OWHNER'S/OPERATOR'S MANUAL ~ 7150

PART NUMBER 14412




ITEM INSPECTION PROCEDURE ACTION

13. [Lights Check for proper operation See OPERATION — Control Console

Check fasteners are tight, check
15. |Ball Joints that all cotter pins are in place. See MAINTENANCE - Chassis
Check for ball looseness

ENGINE STARTED CHECKLIST

ITEM INSPECTION PROCEDURE ACTION
1. [Stop Switch Perform stop switch test. Repair / replace as necessary.
2. |Throttle Check idle adjustment. Adjust as necessary.
3. |Brakes Ensure brakes function properly. |Adjust / replace as necessary.

Correct any discrepancies according to this Operator's Manual before riding. If the problem cannot be corrected,
contact an authorized dealer for assistance or call 1-800-643-7332 for Customer Service.

SAFE DRIVING PRECAUTIONS

Off-Road Use Only: Your kart and its tires are designed and manufactured for off-road use only, not for use

on paved surfaces. Driving on paved surfaces can affect the kart handling, control, and cause excessive wear
to your tires.

4 WARNING

Operating this kart on paved surfaces may seriously affect handling and control of the kart,

and may cause the vehicle to go out of control.

When driving off-road, also remember to always obey local off-road driving laws and regulations. Obtain
permission to drive on private property. Avoid posted areas and obey "NO TRESPASSING" signs.

You should never drive your kart on public streets, roads or highways, even if they are not paved. Drivers of
street vehicles may have difficulty seeing and avoiding you, which could lead to a collision.

4\ WARNING

Operating this kart on public streets, roads or highways could result in a collision with another

vehicle. Never operate this kart on any public streets, roads or highways, whether they are
dirt, gravel or paved surfaces.

PAGE 16

OWNER'S/OPERATOR'S MANUAL - 7130 PART NUMBER 14413




Keep Hands and Feet on Controls

When driving your kart, always keep both hands on the steering wheel and both feet on the foot controls. It is
important to remain alert and remain focused when driving the kart. Removing hands or feet away from the
controls can reduce your ability to react and maintain control of the kart.

4 WARNING

Removing your hands from the steering wheel or feet from the foot controls during operation
can reduce your ability to control the kart and could result in a collision. Always keep both
hands on the steering wheel and both feet on the foot controls of your kart during operation.

Control Speed

Driving at excessive speeds increases the likelihood of an accident. In choosing an appropriate
speed, you must consider the capability of your kart, the terrain, visibility and other operating
conditions, in addition to the skill and experience of the driver.

4\ WARNING

Operating this Kart at excessive speeds increases your chances of losing control of the kart,
resulting in an accident. Always drive at a speed that is appropriate for your skill, your kart,
the terrain, visibility and other operating conditions.

Use of this Kart on Unfamiliar or Rough Terrain

Before driving in an unfamiliar area, always check the terrain thoroughly. Don't drive fast on unfamiliar terrain
or when visibility is limited (it is often difficult to react to hidden obstructions like rocks, bumps, or holes).

4\ WARNING

Failure to use extra care when operating this kart on unfamiliar terrain could resuit in the kart
overturning or going out of control. Go slowly and use extreme caution when operating on
unfamiliar terrain. Always be alert to changing terrain conditions when operating the kart.

Never drive past the limit of visibility. Maintain a safe distance between your kart and other off-road vehicles.

Always exercise caution and use extreme care on rough, slippery and loose terrain.

4\ WARNING

Failure to use extra care when operating on excessively rough, slippery or loose terrain could
cause loss of traction or vehicle control, resulting in an accident or overturn. Do not operate
on excessively rough, slippery or loose terrain until you have learned and practiced the skills
necessary to control the kart on such terrain. Always be especially cautious on these types

of terrain.

PAGE 17

OWNER'SIOPERATOR'S MANUAL ~ 7150 PART NUMBER 14413




Do Not Perform Stunts

You should always operate your kart in a safe and reasonable manner. When driving, always keep all four

wheels on the ground.

4\ WARNING

Attempting wheelies, jumps, and other stunts increase the chances of an accident, including
an overturn. Never attempt stunt riding of any type and ride responsibly. Don't try to show
off.

KART OPERATION

Operation controls

4\ WARNING

Do not attempt to start or operate the engine until completely familiar with the location and use
of each control necessary to operate this vehicle. The operator must know how to stop this

machine before starting and driving it.

A. Throttle
The right foot pedal is the throttle, controlling the speed of the kart.  As the engine speed increases above idle,

the clutch automatically engages and moves the vehicle forward. To disengage the cluich at any time, allow
the throttle to return to the idie position. (See Fig Below)

£\ WARNING

Every time, prior to starting the engine, check the throttle assembly to ensure that when the
pedal is pushed all the way forward the assembly is working smoothly and returns to idle when
released. Do not operate this unit if pedal or engine throttle linkage fail to return to the idle
position. If unable to correct the problem through lubrication, adjustment or replacement of
worn parts, contact your dealer for assistance.

LIGHT SWITCH

B. Brake ENGINE STOP BUTTON
IGNITION START SWITGH

The brake is controlled by the left foot pedal (See Figure).
Applying pressure to the pedal draws the brake pads against
the brake disc at the wheels and slows or stops the kart.

Your kart is also equipped with a cable operated parking brake
feature. To apply the brake, simply pull back on the parking
brake lever and lock it into position.

D. Lights
This kart is equipped with both front running lights and a rear
running/brake lamp. To turn the lights on, flip the switch THROTTLE PEDAL
BRAKE PEDAL
PAGE 18 REVERSE LEVER PARKING BRAKE

OWNER'S/IOPERATOR'S MANUAL ~ 7150 PART NUMEBER 14413




located next to the ignition switch on the dashboard of the unit. The rear brake light will activate automatically

when the brake pedal is depressed.

4\ WARNING

The lights on this unit are designed for daytime use only and are intended to increase the
visual awareness of this vehicle during daytime use. The lights are not intended for nighttime

operation of the Kkart.

E. Engine Starting

With the unit shifted into the "NEUTRAL" gear, and with the parking brake applied, insert the key into
key-switch. Turn the key clockwise, and release the key when the engine starts. NOTE: Your Fun-Kart is
equipped with (2) engine stop switches, one located on the dash and one located on the engine
electrical cover. BOTH switches must be in the “RUN” position for the engine to start. The engine
will warm up within 5 minutes and the choke will close automatically allowing the engine to operate at the
normal RPM  (Warning: Don’t crank starter more than 5 seconds at one time).

4\ CAUTION

This unit has been shipped with a special BREAK-IN oil pre-filled in the engine crankcase.
This oil MUST be changed after 5 hours of operation. Replace with a 10W40 weight motor oil
as described in the SERVICE section of this manual.

F. Engine Stop Switch

Before driving this vehicle, test the Engine Stop Switch to ensure that it is operating properly. With the engine
running, push the Engine Stop Switch to the depressed position to shut down the engine.

NOTE: The key switch should always be turned to the “OFF” position when the kart is notin use fo

prevent draining the battery.

G. Rear View Mirror
The unit is equipped with a rear view mirror. Adjust the mirror such that objects can be easily seen while

sitting in correct driving position.

H. Seat Adjustment
The unit is equipped with an adjustable drivers seat. To adjust, lift the lever just in front of the seat bottom

(between the drivers legs) and move the seat either forward or backward. Release the lever at the desired
seat location, ensuring that the lever snaps back into place to lock the seat.

4 WARNING

Never operate this kart when the seat is not securely locked into position. Serious injury or
death could occur due to loss of control. Always make seat adjustments with the kart fully

stopped and the engine shut off.

PAGE 19

OWNER'SIOPERATOR'S MANUAL ~ 7150 PART NUMBER 14413




l. Occupant Restraints

This kart is equipped with 3 point retracting seat belts, Insert the metal tongue into the buckle until it is
securely attached. Final adjustments should be made with the plastic tension stop such that the belt is
against the shoulder and chest with no excess slack. This kart is also equipped with a passenger grab bar
located on the dash directly in front of the passenger seat.

J. Rear Cargo Rack
This kart is equipped with a rear cargo rack. The rack should be used for transporting small items, however,
the items MUST be securely tied down with adequate straps or cords. Additionally, never exceed the rated

load of 251bs.

4\ WARNING

Failure to properly tie down loose items and exceeding the maximum rating of the cargo rack
may cause serious injury or death.

K. Gear Selection
This kart is equipped with a Drive / Neutral / Reverse transmission.  To shift gears, bring the kart to a complete
stop and let the engine RPM drop to the idle level. Move the shift lever to the desired gear and gently depress
the throttle pedal.

4\ CAUTION

Damage to the fun kart will occur if the unit is shifted into a different gear while the kart is still
in motion. ALWAYS bring the kart to a complete stop before selecting a different gear.

L. Steering Adjustment

This kart is equipped with an adjustable tilt steering feature.

To adjust, loosen the adjusting knob (A) until the steering column
gcan move up and down. Select the appropriate setting and
re-tighten the adjusting knob.

Steering Adjustment

4\ WARNING

Do not operate the kart without ensuring that the steering adjustment knob is securely
tightened. Serious injury or death could occur due to loss of control or rollover.

PAGE 20

OWHNER'S/OPERATOR'S MANUAL -~ 7150 PART NUIMBER 14413




KART FEATURES AND LOCATIONS

SEAT BELT

REAR VIEW MIRROR

STEERING WHEEL
~

RUNNING
LIGHTS

\

BUMPER
BRAKE MASTER
CYLINDER

TILT STEERING

PASSENGER

GRAB BAR
FUEL TANK

FUEL CAP

PAGE 21

OWHER'S/IOPERATOR'S MANUAL - 7150 PART NUMBER 14413




SERVICE INSTRUCTIONS

A. Air Cleaner

This unit is equipped with a paper style air filter element and should be replaced after every 20 hours of

operation (Ref Figure).

NOTE: Operation in unusually dusty conditions

may require more frequent replacement.

1) Remove the air cleaner cover (1) by

removing the Phillips head screws.

2) Clean any excess dirt, oil, or dust from the
air cleaner box with a mild detergent and

water solution.
3) Thoroughly dry the air box
4) Replace the air cleaner element (2)

5) Carefully align the gasket between the air

box halves during re-assembly

B. Engine Lubrication

You MUST change the oil in the crankcase after the first 5 hours of operating a new engine. The engine oil
should then be changed every 10 hours of use thereafter. This will insure proper lubrication of the internal
parts and prevent costly repairs due to excessive wear.

4\ cAUTION

described in the following section.

This unit has been shipped with special BREAK-IN oil pre-filled in the engine crankcase. This
oil MUST be changed after 5 hours of operation. Replace with SAE 10W40 weight motor oil as

&\ WARNING

Used oil MUST be disposed of at a proper collection center

a. Remove the drain plug located on the bottom of the right rear side of engine. Elevating the front of the

kart slightly will help drain all of the oil.

b. The oil should be emptied into suitable container for

recycling.
¢. Remove and clean the oil screen.

d. With the oil completely drained, replace the drain plug

and tighten securely.

Place the kart back onto a flat surface to level the engine,
and Re-fill the crankcase with 300z of SAE 10W40 motor
oil.

Check the oil level using the dipstick attached to the oil

PAGE 22

OWHER'S/OPERATOR'S MANUAL — 7150

PART NUMBER 14413



plug cap. Be sure to check the oil level before each use of the kart. Add oil when necessary to keep
the oil level between the bottom of the dipstick and the “O” mark. NOTE: Oil level should be
checked by dipping the oil level stick into the crankcase WITHOUT screwing the cap in.

g. Some units are equipped with a remote oil cooler (1)
and filter (2) located just behind the driver seat under
the battery tray. If your unit has this option, the
screw on style oil filter (2) should be replaced as well.
With the oil drained from the crankcase (Refer to
step d), unscrew the oil filter and replace. Ensure
that the oil filter gasket (3) is properly located and in
good condition. Do not over tighten the oil filter.

C. Spark Plug
a.

electrodes should be kept clean and free of carbon.

The

presence of carbon or excess oil will greatly reduce engine
performance. If possible, check the spark plug gap (area
between the electrodes) using a wire feeler gage or spark

plug gap tool.
Correctgap is 0.6 - .07mm

QLD

I

Remove the spark plug and inspect it each time you change the oll (Use a spark plug wrench). The

Before installing the spark piug, coat the threads lightly with
graphite lubricant to ensure easier removal of the plug in the

future.
Spark plug should be replaced once a year for optimum

engine performance.

D. Carburetor Adjustment

SEAM,DIRT,CARBON VERIFY

0.6-0.7mm

WASHER VERIFY

SEAM VERIFY

All the necessary carburetor adjustments have been made at the factory, and the recommended seftings are
correct for most applications. To adjust the engine idle setting on the carburetor:

a. Allow the engine to warm up for 5-10minutes

b. Using a Phillips screwdriver, adjust the idle screw (B) until the engine settles at approximately

1400RPM

NOTE: For further carburetor adjustments, refer to the Service Manual available for purchase from

your Dealer or by calling Manco PowerSports customer service.

PAGE 23

CWHER'SIOPERATOR'S MANUAL — 7150

PART NUMBER 14413




Carburetor idie Adjustment Detail

E. Cleaning Instructions

Keep your kart clean by using a clean rag and a mild detergent and water solution. Wipe off all dirt and oil
from around the controls. Wipe off any spilled fuel and oil. Keep the engine clean and clear of foreign
objects, especially those around the air intake fan and air inlet ductwork.

F. General Lubrication

Lubricate the vehicle at least every 90 days, and more often, if the kart is used daily or in unusually dusty
conditions. Lubrication of the front suspension should be performed by adding fresh axle grease, with a
grease gun, to the fittings located on each A-Arm.

G. Chain Lubrication and Adjustment
For optimum chain life, regular lubrication with a spray on chain lubricant should be performed on a regular

basis. (Ref Figure below)

DRIVE CHAIN ADJUSTMENT NUT 1

3/8"1/2"

A new chain will have initial stretch and therefore will require adjustment. The first chain adjustment should be
made after the first 2 hours of use. If the chain has more than %’ of slack or “flex” than it will require

adjustment. To adjust:
a. Loosen Nut (1).
b. Adjust nut (2) on the underside of the tube.
c. Re-tighten Nut (1) until the proper chain tension is achieved.

PAGE 24

OWNER'S/IOPERATOR'S MANUAL -~ 7150 PART NUMBER 14413




H. Adjustment of Front and Rear Shock

There are five adjustable positions on each shock.

The center notch is the default position as set by the
manufacturer (Ref Figure). Use a round nut wrench to
adjust the shock.

To INCREASE the shock stiffness, rotate the ring to the
highest (longest) setting.

To DECREASE the shock stiffness, rotate the ring to the
lowest (shortest) setting.

Shock stiffness adjustments should be made based on the
overall weight of the rider and occupant.

SPRING ADJUSTMENT CAM

) Shock Adjustment
J. Shifter Adjustment

Your unit may require an occasional adjustment in the shift cables due to typical stretch found during normal
operation of the kart. To make shift adjustments refer fo the following procedure:

a. Push the shift lever to the "D” position

b. Check the restriction control disc
found just behind the oil level dipstick
to ensure that it has rotated forward all % C
the way (looking for any slack in e g
control cable #1)

c. Loosen adjustment nuts #1 and #2,
pulling the housing to draw the cable
tight. Re-tighten the nuts when the
cable is properly tensioned.

d. Shift the lever o the “R” position and
check the control disc to ensure that it
has rotated full towards the rear of the
kart.

e. Loosen adjustment nuts #3 and #4, pulling the cable housing to draw the #2 control cable tight.

f. Re-tighten nuts #3 and #4 when the cable is properly tensioned.

~
control cable #2

metal #2

restriction control disc

K. Storage Instruction
If you plan to store (and not operate) your kart for a period in excess of 30 days, or at the end of each driving
season, the unit should be set up for storage as follows:

a. Drain fuel tank and carburetor by allowing the engine to run completely out of fuel.

b. Lubricate the engine cylinder by removing the air cleaner and spraying an engine fogging oil through
the carburetor.

c. Do NOT save or store gasoline over the winter. Using old gasoline, which will deteriorate from
storage, will make the engine difficult to start and affect the performance of the engine.

d. Remove the battery from the unit and apply a periodic frickle charge to maintain the battery at a
proper voltage level for the next riding season.

e. To protect the paint, plastics and upholstery, it is a good idea to keep the unit covered when not in use.

PAGE 25

OWNER'S/OPERATOR'S MANUAL ~ 7150 FART NUMBER 14413




GENERAL MAINTENANCE

A. Front Wheel Replacement
Do not disassemble the castle nuts when you replace the front wheels. [t is only necessary to remove the

4 lug nuts to remove the wheel. (See Figure)
Tighten the nuts securely after replacing the wheels.

B. Rear Wheel Replacement
Do not disassemble the castle nuts when you replace the rear wheels. it is only necessary to remove the 4

lug nuts to remove the wheel. (See Figure)
Tighten the nuts after replacing the wheels.

Front and Rear Wheel Attachment

C. Front Wheel Alignment (Ref Toe Adjustment Diagram)
The front wheels should be set with a “toe-in” from 1/8” to 1/4”. At the centerline of the tires, measure the
Distance A and the Distance B. For proper toe adjustment, Dimension A should be 1/8” — 1/4” greater
than Dimension B.
To make adjustments:
a. loosen the lock nuts on both sides of Front Tie Rods.
b. Ensure the steering wheel is centered, and adjust Dimension B by equally rotating the tie rods
in or out with a 12mm wrench.
c. After adjusting to the desired length, tighten the lock nut against the rod end.
d. Recheck the dimensions for proper alignment.

PAGE 26

Ry
—i
I~
i

OWNER'SIOPERATOR'S WMANUAL - 7150 PART NUMBER 14413




i |

‘i WHEEL TIE ROD
‘ &

D. Optional Speed Reduction Installation

This kart has been equipped with provision for a speed limiter to reduce the overall speed of the unit to
20mph max. This kit is available from your dealer or directly from Manco PowerSports by calling customer
To install the speed limiter:

a. Remove the electrical control box cover located on the rear swingarm, just next to the air box,

using a Phillips screwdriver.
b. Locate the open 2 wire plug, and install the rev limiter box provided in the kit.
c. Replace the electrical box cover, being careful not to smash or crush and wires and connections.

PAGE 27 °

]
1

~1

—
s
N
ey
€2

NUMEER

x>
3

OWHNER'S/IOPERATOR'S MANUAL - 7150 F

d

i




REPLACEMENT PARTS AND SERVICE

Most replacement parts are typically available from your dealer. Because of immediate availability and
convenience, it is recommended that replacement parts be ordered from an authorized dealer. Take this
manual and all supplements to the dealer when ordering parts in person.

If replacement parts are not available from a dealer, they may be ordered directly from Manco
PowerSports at 1-800-643-7332. Orders may be subject to a minimum fee. A listing of authorized
service center locations in your area are also available from our Customer Service department.

Record the vehicle VIN number in the spaces provided at the front of this manual. The VIN number is hard
tagged on the kart and can be found just behind the drivers seat.

SPECIFICATIONS

Dimensions

Overall Lenghth = e e o e e e e e e 85.0in. (2160mm)
Overall WAidth — e e o e o o e o e o o e e o 55.4in. (1406mm)
Overall Height —= === = e oo e e e e e oo e 57.4in. (1458mm)
WhEE LD B = o o o o o e e e e e e e e o e e T 58.0 in. (1500mm)
FXONT TraCK = o o o o o o o e e o o T 47.7 in. (1160mm)
REET TIACK = = o o o o o e e e e e o e e o e e o o o e 39.4in. (1000mm)
GIoUNd ClEaT ATICE — = = m o o o o e e o T e 6.7 in. ( 170mm)
Engine

TYPE m o e e e e Single Cylinder 0Oil & Air cooled 4-Stroke
ENgine CapaCily == = o o o o o e e e e e e e e e T 150cc
BOTE@ / SEIOKE o o o s e o o o o o o e 57.4mm x 57.8mm
DiSPlaACEMENT === = m i o o e e e e e 149.6 cm®
Corrected compression ratio =-—=———————m—mmrmr s e e 9.2:1
AT DUT EEOL = e o o o e e e e e e e o e e e e o KF, CB24J
OULDUT POWET  w o e oo oo o o o o o o e e 7 7 o o o o o e 9.9 hp @ 7500rpm
Maximum TOTQUE ~r o o o o o o e e e e 13 ft-1lbs @ 5500rpm
S AT L ANg = e e e e e e e e e T T e Keyed Electric
TGOMIL B L ON e o o o o e e e e e e e e CDI
LUDTICATION mm o o o o o o Force & Splash SAE-10W/40
Transmission ——-——==——=r——— o e CVT automatic with Neutral and Reverse
SPArk PlUg = s e e e e e e e T i e C7HSA (NGK)
P LU QA = T e e e e e e e e e e e T T T e 0.6~0.7mm
Fuel TyPE m o m v e Mid-Grade Unleaded (88 Octane)

PAGE 28

OWNER'SIOPERATOR'S MANUAL —~ 7150 PART NUMBER 14413




Capacities

Maximum load (Driver, Passenger, & Gear) —==—=--—-—-mmom oo em oo o 4001bs
FUEl CaAnK e o o o o e o e o e e T T e 2.64 Gal
ENQINe 0Ll — o o oo o o e o e e e o e T 30 Oz
CLimbing ANGLE = s o o o o e e e o e e e o o o T 20° - 25°
BAEL@IY o o o o o o o o o e e e e e e e e e e e T 12v 10ah
Head Light s e o o o e e e o o e e e e o e e 12V 35W
Tail Light === oo e e o o e o o e e e e e e e T 12V 21W/5W
FUIS@ = oo oo o e o o e e e e e e e e e e e e o e T T T e e 15A
Top speed (20mph Speed Reduction Kit Available) —=——===w-——=—mommmommmm e 35 - 3%mph

Miscellaneous

Brakes (Front & REAT ) — oo o o e oo o o o o o o o s o o o o o o e e e Hydraulic Disc
FIONT LLI@ = e o o o o o o e ot o o o o 19 x 7-8 @ 15psi
REAYT LA @ mrm o o o o e e e e s o o o £ e 21 x 10 -10 @ 10psi
Front SUSPENSION === m e o o o o o e Independent Dual A-Arm
Rear SUSPENnSION —— === m s o e e e o e Swing Arm/Double 0il Damped Shock
Restraint System —————-——m—m— oo o e 3-Point Retractor Style Belt
Final Drive Chain ——r— = e e o oo e e o m o KMC #50 - 5/8” Pitch
Net Welght == o e o o o e o o o e T e 522 1bs

Periodic Checks & Services
The maintenance intervals in the following table are based upon average driving conditions. Driving in
unusually dusty areas may require more frequent servicing.

ltem Initial Service Monthly Quarterly Yearly
(First Week)

Tire Pressure / Wear I |

Brake System ! I

Fastener Tightness I I
Air Cleaner R
Carburetor I C
Spark Plug C,A R
Brake Fluid | |

Gearbox Ol 1

Engine Oil R (5hr) R (every 10hr)
Chassis C,1 L
Fuel Filter | R
Battery I

A= Adjust, C= Clean, | = Inspect, L= Lubricate, R= Replace

PAGE 29

OWNER'S/OPERATOR'S MANUAL —~ 7150 PART NUMBER 14413




ELECTRICAL SCHEMATIC

1oieinfay
AOYD oy iojessusy abeyjion 1ads 1109 uopuby
— f 1 1 10
MOL MOL %’
jojsisey r
2]
® T
| 9id ¥ A A8
A a g
Ad d
AT ol 9 ,
9 — 2
g
/A
— 8 H
\ Ha 4
MSG/MOL AZL
dwen jej/exelg 9
AD
HIA m__ w
] )
— Vel (z) asnd
| o
NO L yg

Mﬁ
v

3

! 9

FEINENS

Rejoy Jepels

g |

UBYD 100D 81

HO Aein Th 8liUM
O7] usaini] | o pay
gs aNglT 1 9 uadaln
[s) abueiQ | 1 snig
e umolg | A MO A
d AqMid | 6 joelg
MSZ/ACL
H8 — dwejpesy
4
b1 youms uonjub

£

q
oums 1y
wo L[] [

asubug
youmg doyg

youms axjelg

Em cg_zwcaw%m

MEZ/AZL
dwejpeap

leeq
yopms Wb

g ot =

HE —— = o

wg Iol
9} \ [long
on]

1e’g
youmg doyg

7150 Electrical Schematic

PAGE 30

&

P
449

PART NUMBER 1

OR'S MANUAL - 7150

T

A

OWNER'SIOPER



lustratee Parts Manua
.N ..— mo 150cc Fun Kart

RECOMMENDED MINIMUM OPERATOR AGE: 12

THIS VEHICLE IS FOR OFF-ROAD USE ONLY THIS VERICLE IS NOT DESIGNED FOR USE ON RENTAL TRACKS OR RACING

BEFORE OPERATING THIS VEHICLE, THE OWNER AND EACH OPERATOR MUST UNDERSTAND THIS VEHICLE WAS NOT DESIGNED OR
MANUFACTURED TO MEET SPECIFICATIONS FOR USE ON PUBLIC ROADS, STREETS, HIGHWAYS, AND THOROUGHFARES. THE OWNER
AND EACH OPERATOR MUST READ AND UNDERSTAND ALL THE INSTRUCTIONS FOR PROPER ASSEMBLY AND SAFE OPERATION, AS
WELL AS THE INSTRUCTIONS CONCERNING THE ENGINE AND ALL OTHER PORTIONS OF THIS VEHICLE. CHILDREN MUST BE OF AGE 12
OR OLDER AND SUPERVISED BY AN ADULT AT ALL TIMES WHEN USING THIS FUN-KART.

5-21-07 PART NUMBER 14558
ILLLUISTRATED PARTS MANUAL - 7150




Section 1 - Cylinder Head Asm

Ref No Part No Description QTY
1 14254 Head, Cylinder - 150cc 1
2 50304 Plug, Spark - NGK C7HSA 1
3 14255 Gasket, Cylinder Head - 150cc 1
4 14256 Gasket, Carb Insulator - 150cc 1
5 14257 Insulator, Carb - 150cc 1
6 14258 Manifold, intake - 150cc 1
7 14259 Clamp, Carb Hose - 150cc 1
8 14260 Gasket, Valve Cover - 150cc 1
9 14261 O-Ring, M27x2 Rubber 1
10 14262 Tube, Breather - 150cc 1
11 14263 Stud, M6 x 1.00x 18 2
12 14264 Stud, M6 x 1.00 x 50 2
13 50003 Bolt, M6 x 1.00 x 25 FHCS 4
14 50024 Nut, M6 x 1.00 Hex Flange 2
15 14265 Cover, Valve - 150cc 1
16 14266 Pin, M10 x 16 Dowel 2
17 50087 Bolt, M6 x 1.00 x 100 FHCS 2
18 14267 Valve, Intake - 150cc 1
19 14268 Seal, Valve Stem - 150cc 2
20 14269 Seat, Valve Spring Outer - 150cc 2
21 14270 Spring, Outer and Inner Valve - 150cc 2
22 14271 Retainer, Valve Spring - 150cc 2
23 14272 Keeper, Vaive Spring - 150cc 4
24 14273 Valve, Exhaust - 150cc 1

05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 2 - Cylinder

Ref No Part No Description QTY
1 14254 Head, Cylinder - 150cc 1
2 14255 Gasket, Cyl Head Lower - 150cc 1
3 50032 Bolt, M6 x 1.00 x 22 FHCS 2
4 14266 Pin, M10 x 16 Dowel 2
5 14276 Tensioner, Cam Chain - 150cc 1
6 14275 Gasket, Cam Chain Tensioner - 150cc 1
7 14274 Asm, Cam Chain Tensioner - 150cc 1
05-21-07 PARTS MANUAL - 7150 PART NUMBFR 145R8




Section 3 - Engine Crankcase

Ref No Part No Description QTY
1 14277 Housing, Crankcase RH - 150cc 1 14 14287 Pin, M10 x 14 Dowel 2
2 14278 Bushing, Engine Hanger - 150cc 2 15 14288 Bolt, M12 x 1.5 Special 1
3 14279 Gasket, Crankcase - 150cc 1 16 14289 Washer, M12 Flat 2
4 14280 Housing, Crankcase LH - 150cc 1 17 14290 Seal, M20x32x 6 2
5 14558 Grommet 1 18 14276 Tensioner, Cam Chain - 1560cc 1
6 14281 Bolt, M10 x 1.25 x 15 FHCS 1 19 50016 Pin, M8 x 14 Dowel 2
7 14282 Washer, M10.2 x 18 x 1.3 Flat 1 20 14291 Stud, M8 x 1.25x 195.5 2
8 14283 Cover, Small Left 1 21 14292 Stud, M8 x 1.25 x 187.5 2
9 14284 O-Ring, M108 x 2 1 22 14293 Washer, M8 Flat 4
10 14559 Pin 1 23 14294 Nut, M8 x 1.25 Flange Head 4
11 14285 O-Ring, M6 x 1.8 2 24 14285 Bolt, M6 x 1.00 x 50 FHCS 2
12 50104 Seal, M19.8 x30x 5 1 25 14501 Spacer, Oil - 150cc 1
13 14286 Bolt, M6 x 1.00 x 18 FHCS 4 26 14296 Bolt, M6 x 1.00 x 12 FHCS 2
4
X
05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 4 - Transmission

Ref No Part No Description QTyY RefNo Part No Description QTyY
1 14297 Housing, Outer Transmission - 150cc 1 20 14296 Bolt, M6 x 1.00 x 12 FHCS 2
2 14298 Gear, Pri Drive - 1560cc 1 21 14315 Washer, M6 Flat 2
3 14299 Gear, Sec Drive - 150cc 1 22 14287 Pin, M10 x 14 Dowel 2
4 14300 Asm, Shift Gear Cluster F/N/R - 150cc 1 23 14316 Spacer, M15 Inner Gear 1
5 14301 Gear, Final Drive Shatft 1 24 Y00055 Bearing, 6202 15 x 35 x 11 1
6 14302 Asm, Shift Selector - 150cc 1 25 50102 Bearing, 6203 17 x40 x 12 1
7 14303 Pawl, Shift Selector - 150cc 1 26 82407 Bearing, 6204 20 x 47 x 14 1
8 14304 Rod, Shift Paw! - 150cc- 1 27 14106 Circlip, M20 1
9 14305 Shaft, Shifter Cam - 150cc 1 28 14503 Bearing, 6302 15x42x 13 1
10 14306 Gasket, Transmission Case - 150cc 1 29 14504 Bearing, RNA4805 30 x 42 x 17 1
1 14307 Tube, Transmission Vent 1 30 14508 Bushing, Shock Absorbing - 150CC 2
12 14308 Nipple, Vent Tube 1 31 14318 Seal, M30x40x6 1
13 14309 Ball, Shift indent - 150cc 1 32 82874 Bearing, 6205 25 x 52 x 15 1
14 14310 Spring, Shift Indent - 150cc 1 33 14506 Spacer, M25 x 34 x 1 1
15 14311 Gasket, Shift Indent - 150cc 1 34 14319 Circlip, M25 1
16 14312 Bolt, Shift Indent - 150cc 1 35 14320 Circlip, M52 1
17 14502 Outlet, Drain - 150cc 1 36 14321 Clamp, Wire 1
18 14313 Bolt, Drain/Fiil Plug - 150cc 2 37 14235 Bolt, M6 x 1.00 x 40 FHCS 10
19 14314 Gasket, Trans Drain Plug - 150cc 2

1
NAR-24.07

PARTS MANUAL - 7150

PART NUMBER 14568




Section 5 - CVT Cover

Ref No Part No Description QTY
1 14323 Cover, CVT - 150cc 1
2 14507 Bracket, Exhaust - 150cc 1
3 14324 Nut, M12 x 1.25 Locking Flange 1
4 14508 Bearing, 6200 10 x30x 9 2
5 14325 Gasket, CVT Cover - 150cc 1
6 14235 Bolt, M6 x 1.00 x 40 FHCS 8
7 14322 Snorkel, CVT - 150cc 1
8 14322 Snorkel, CVT - 150cc 1
9 14509 Clamp, Snorkel - 150cc 2
4
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 6 - Outer Crankcase Asm

Ref No PartNo Description QTyYy
1 14326 Cover, Outer Crankcase RH - 150cc 1
2 14327 Gasket, Outer Crankcase - 150cc 1
3 14328 Cap, Oil Drain - 150cc 1
4 14329 Screen, Oil Filter - 150cc 1
5 14330 Spring, Oil Filter Screen - 150cc 1
6 14331 Dipstick, Oil Fill - 150cc 1
7 14332 Clamp, AC Generator - 150cc 1
8 14333 Seal, M19.8 x 30 x 5 Qil 1
9 14334 O-Ring, M30.8x 3 1
10 14335 O-Ring, M18x 3 1
11 50016 Pin, M8 x 14 Dowel 2
12 14336 Bolt, M6 x 1.00 x 28 FHCS 1
13 14337 Bolt, M6 x 1.00 x 95 FHCS 4
14 14338 Bolt, M6 x 1.00 x 100 FHCS 1
15 14339 Bolt, M6 x 1.00 x 110 FHCS 2
16 14340 Bolt, M6 x 1.00 x 35 FHCS 1
17 14341 Bolt, M6 x 1.00 x 20 FHCS 2
18 14296 Bolt, M5 x 0.75 x 12 FHCS 2
05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 7 - Piston, Crank and Connecting Rod

RefNo Part No Description QTY

1 14342 Asm, Crank - Con Rod - 150cc 1
2 14324 Nut, M12 x 1.25 Hex Flange 1
3 14510 Nut, M22 x 1.00 Locking - 150CC 1
4 14511 Washer, M22 x 31 x 2.5 Flat 1
5 14344 Gear, Kick Drive 1
6 14289 Washer, M12 Flat 1
7 14324 Nut, M12 x 1.25 Hex Flange 1
8 14512 Key, Woodruff M4 x 14 1
9 14345 Clip, Piston Retaining - 150cc 2
10 14346 Pin, Piston Wrist - 150cc 1
11 14347 Piston - 150cc 1
12 14348 Kit, Piston Ring - 150cc 1
2
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 8 - Camshaft Asm

Ref No Part No Description QTY
1 14513 Nut, M5 x 0.5 Hex 2
2 14349 Screw, Tappet Adjustment - 150cc 2
3 14350 Arm, Valve Rocker - 150cc 2
4 14351 Shaft, Exhaust Rocker Arm - 150cc 1
5 14352 Chain, Camshaft - 150cc 1
6 14353 Camshaft - 150cc 1
7 14354 Shaft, Intake Rocker Arm - 150cc 1
8 14355 Plate, Stop - 150cc 1
9 14266 Pin, M10 x 16 Dowel 2
10 14356 Cap, Camshaft Brg - 150cc 1
05-21-07 PARTS MANLIAL - 71R0 PART NIIMRFER 14RAR




Section 9 - Oil Pump Asm

Ref No Part No Description QTY
1 14357 Chain, Oil Pump - 150cc 1
2 14358 Nut, M6 x 1.00 Hex Flange 1
3 14359 Sprocket, Oil Pump - 150cc 1
4 14360 Bolt, M6 x 1.00 x 30 FHCS 2
5 14361 Asm, Oil Pump - 150cc 1
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




£0-12-G0

0514 - TYNNYIN Sidvd

89S¥1 JIGWNN Lyvd

[# I e
L B A e
BB
W W W
DiMH|ID
Hiwin
P lm| >
(ﬂ('_D_(ﬂ
3|73
o2l
o c
<5v—*
(Dl‘..'i,
:_-\
u|@|Q
- O
588

-
< .

—_—
o o
S Q
g 8
(2]

ON Jed ON j3d

uonduosag

ALD

ysin|o pue Aajind uaAlq - 0} Uo1I8S




Section 11 - Engine Electrical

RefNo Part No Description QTY
1 14365 Magneto - 150cc 1
2 14366 Flywheel - 150cc 1
3 14367 Fan, Cooling - 150cc 1
4 14368 Bolt, M6 x 1.00 x 15 FHCS 4

05-21-07

PARTS MANUAL - 7150

PART NUMBER 14568




Section 12 - Electric Start

Ref No Part No Description QTY
1 14369 Asm, Starter Clutch - 150cc 1
2 14370 Shaft, Starter Red - 150cc 1
3 14371 Gear, Starter Red - 150cc 1
4 14372 Bolt, M6 x 1.00 x 16 FHCS 2
5 14373 Asm, Starter Motor - 150cc 1
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 13 - Driver Pulley

RefNo Part No Description QTY
1 14374 Asm, Driver Pulley - 150cc 1
2 14375 Weights, Driver Pulley - 150cc 6
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 14 - Oil Cooler (7150 Model Only)

Ref No Part No Description QTY

1 14376 Manifold, Qil Cooler - 150cc 1

2 14514 Filter, Ol - 150cc 1

3 14537 Bolt, M12 X 28 Brake Banjo 4

4 14538 Washer, Oil Line 8

5 14515 Hose, Oil Cooling - 150cc 2

6 14560 Seal, Oil Filter 1

4 4

K g
.@ M

05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 15 - Fan Cover and Shroud Asm

Ref No Part No Description Q7Y
1 14540 Cover, Fan Comp - 150cc 1
2 14541 Cover, Dust - 150cc 1
3 14542 Duct, Carburetor Cooling - 150cc 1
4 14543 Shroud, Lower - 150cc 1
5 14544 Seal, Lower Shroud - 150cc 1
6 14545 Shroud, Upper - 150cc 1
7 14546 Clip, Cord - 150cc 1
8 14547 Seal, Upper Shroud - 150cc 1
9 50065 Screw, 6
10 50069 Bolt, M6 x 25 FHCS 3
11 14539 Screw, 3.5 x 13 STFH 3
05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 16 - Carburetor

Ref No PartNo Description QTY

1 14561 KIT, CARB GASKET - 150CC 1
2 14562 KIT, CARB VACUUM - 150CC i
3 14563 KIT, CARB CHOKE - 150CC 1
4 14564 KIT, CARB REBUILD - 150CC 1
5 14565 SCREW, M5 X 12 PH 3
6 14566 SCREW, M4 X 14 PH 2
7 14567 SCREW, M4 X 10 PH 2
05-21-07

PARTS MANUAL - 7150

PART NUMBER 14568




Section 17 - Frame Group

Ref No Part No Description QTY
1 14080 BAR, REAR C PILLAR - 7150 - CHARCOAL 1
2 14081 WDMT, OH CROSS - 7150 - CHARCOAL 1
3 14082 BAR, OH FRONT - 7150 - CHARCOAL 2
4 14083 ENDCAP, BAR - 1.25 BLACK PLASTIC 4
5 14089 BAR, LH B PILLAR - 7150 - CHARCOAL 1
6 14085 BAR, RH B PILLAR - 7150 - CHARCOAL 1
7 14086 BOLT, M8 X 1.25 X 55 FHCS ZN 14
8 14087 WASHER, 8M CONCAVE CLAMP ZN 20
9 14491 NUT, M5 X .75 NYLOC ZN 2
10 14088 NUT, M8 X 1.25 LOCKING FLANGE ZN 6
11 13096 35WATT REPLACEMENT BULB 2
12 14090  |ASM, REAR VIEW MIRROR - 7150 1
13 14494  |WASHER, M5 SPLIT LOCK ZN 1
14 14098  |WASHER, MIRROR MOUNT - 7150 1
15 14458 BOLT, M5 X .75 X 25 MIRROR MNT - 7150 1
16 14093  |ASM, FRONT BUMPER - 7150 - RED 1
17 14247 BOLT, M8 X 1.25 X 45 FHCS ZN 4
18 13831 LIGHT W/FLAT MOUNT TAB 2
19 14426 BOLT, M6 X 1,00 X 14 FHCS ZN 6
20 14236 NUT, M6 X 1.00 NYLOC FLANGE ZN 6
21 13827 FENDER - FRONT 7150 2
22 14235 BOLT, M6 X 1.00 X 40 FHCS ZN 2
23 14096 BRACKET, RH FRONT FENDER - BLK - 7150 1
24 14094 CABLE, THROTTLE - 7150 1
25 14456 CABLE, D/N/R SHIFT - 150CC 2
26 14095 CABLE, PARK BRAKE - 7150 1
27 14097 BRACKET, LH FRONT FENDER - BLK - 7150 1
28 14092 PAD, RUBER FOOT - 7150 4
29 14084 ENDCAP, BAR - 1.00 BLACK PLASTIC 4
30 14091 PAD, FOAM B PILLAR W/WRAP - 7150 2
31 14099 HOOD, STEEL 7150 - RED 1
32 14426 BOLT, M6 X 1.00 X 14 FHCS ZN 4
33 14235 BOLT, M6 X 1.00 X 40 FHCS ZN 2
34 14236 NUT, M6 X 1.00 NYLOGC FLANGE ZN 2
35 14457 SCOOP, AIR INTAKE - 7150 1
36 14424 BOLT, M5 X .75 X 20 FHCS ZN 2

05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 18 - Steering and Brakes

Ref No Part No Description QTY
1 14100 COVER, STEERING WHEEL - 6150/7150 1 39 14118 SWITCH, BRAKE LIGHT - 7150 1
2 14237 BOLT, M6 X 1.00 X 12 HHCS ZN 3 40 14454 SCREW, M3 X .5 X 6 PHMS ZN 2
3 14238 WASHER, M6 SPLIT LOCK ZN 3 41 14119 BUSHING, PEDAL - 7150 4
4 14102 STEERING WHEEL - 6150/7150 1 42 14120 SPRING, BRAKE PEDAL - 7150 1
5 14103 SHAFT, STEERING - 7150 1 43 14443 BOLT, M8 X 1.25 X 222 HHCS ZN 1
6 14104 BUSHING, STEERING SHAFT 2 44 14121 ASM, MASTER CYLINDER - 7150 1
7 14105  |WASHER, M20 FLAT ZN i 45 14438 BOLT, M8 X 1.25 X 35 HHCS ZN 2
8 14106 CIRCLIP, M20 1 46 14122 PAD, THROTTLE PEDAL - BLK - 7150 1
9 14437 BOLT, M8 X 1.25 X 25 HHCS 2N 2 47 14460 BOLT, M10 X 24 BRAKE BANJO 3
10 14495  |WASHER, M8 SPLIiT LOCK ZN 2 48 14128 HOSE, HYD BRAKE - 34" 1
11 14107 SHAFT, STEERING U-JOINT - 7150 1 49 14129 HOSE, HYD BRAKE - 43" 1
12 14108  |ASM, RACK AND PINION - 7150 1 50 14130 HOSE, HYD BRAKE - 75" 1
13 14436 BOLT, M8 X 1.25 X 25 FHCS ZN 4 51 14101 T BLOCK, BRAKE - 7150 1
14 14459  |ASM, TIE ROD END - 7150 2 52 14109 BOOT, R&P BLACK RUBBER - 7150 2
15 14123 PAD, BRAKE PEDAL - BLK - 7150 2 53 14127  |WASHER, BRASS BRAKE LINE 6
16 14131 CAP, BRAKE MASTER CYL - 7150 1
17 14125 KNOB, STEERING TILT - 7150 1
18 14126 BUSHING, STEERING TILT 2
19 14444 BOLT, M8 X 1.25 X 240 HHCS ZN 1
20 14240  |WASHER, M10 FLAT ZN 2
21 14241 WASHER, M10 SPLIT LOCK ZN 2
22 14242 NUT, M10 X 1.25 CASTLE 2
23 14110 PIN, M2 X 15 COTTER 2
24 14111 BRACKET, TILT STEERING - CHARCOAL - 7150 1
25 14112 BRACKET, RACK AND PINION MNT 2
26 14088 NUT, M8 X 1.25 LOCKING FLANGE ZN 8
27 14442 BOLT, M8 X 1.25 X 145 HHCS ZN 1
28 14113 SPRING, THROTTLE PEDAL - 7150 1
29 14439 BOLT, M8 X 1.25 X 40 FHCS ZN 2
30 14088 NUT, M8 X 1.25 LOCKING FLANGE ZN 2
31 14114 PEDAL, THROTTLE - BLACK - 7150 1
32 14453 SCREW, M5 X .75 X 15 PHMS ZN 2
33 14486  |WASHER, M5 FLAT ZN 2
34 14491 NUT, M5 X .75 NYLOC ZN 2
35 14115 PEDAL, BRAKE - BLACK - 7150 1
35 14116 PIN, M6 X 24 BRAKE T - 7150 1
37 14117 PUSHROD, BRAKE ADJUST - 7150 2
38 14489 PIN, M2 X 12 COTTER 1
05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 19 - Front Suspension

RefNo Part No Description QTY
1 14132 |ASM, STRUT/SPINDLE RH-CHAR-7150 1 20 14147 STUD, M10 X 1.25 X 31 WHEEL 8
2 14133 BOLT, M8 X 1.25 X 105 FHCS ZN 2 21 14148 HUB, FRONT WHEEL - 6150/7150 2
3 14134 SPANNER, A ARM UPPER - 7150 2 22 14149 BEARING, OUTER - 6202-Z 2
4 14135 BUSHING, A ARM UPPER - 7150 4 23 14243 NUT, M10 X 1.25 LOCKING FLANGE ZN 8
5 14136 |A ARM, UPPER - RED W/ZERK - 7150 2 24 14158  |ASM, 19 X 7-8 TIRE/WHEEL LF - FAR EAST 1
6 14088 NUT, M8 X 1.25 LOCKING FLANGE ZN 2 25 14245  |WASHER, M12 SPLIT LOCK ZN 4
7 14244 NUT, M12 X 1.25 CASTLE ZN 6 26 14495  |WASHER, M8 SPLIT LOCK ZN 4
8 14137 SEAL, BALL JOINT - 6150/7150 4 27 14490 PIN, M1.8 X 20 COTTER 4
9 14138 SPACER, BALL JOINT HEAD - 6150/7150 4 28 14150 PIN, M2 X 20 COTTER 2
10 14139 |ASM, STRUT/SPINDLE LH - CHAR - 7150 1 29 14151 CAP, HUB NOSE - BLACK RUBBER 2
11 14455 BOLT, M8 X 1.25 X 14 SHCS PL 4 30 14246 BOLT, M10 X 1.25 X 40 FHCS ZN 4
12 14140 SPANNER, A ARM LOWER - 7150 4 31 14152 |ASM, BRAKE CALIPER - RF - 7150 1
13 14237 BOLT, M6 X 1.00 X 12 HHCS ZN 12 32 14153 |SHOCK, 325MM FRONT - CHRM/YEL - 7150 2
14 14141 ASM, 18 x 7-8 TIRE/WHEEL RF - FAR EAST 1 33 14447 BOLT, M10 X 1.25 X 80 FHCS ZN 4
15 14142 KIT, BRAKE PAD FRONT - 7150 2 34 14154  |CAP, DUST - LWR SUSP ARM - 7150 8
16 14143 ASM, BRAKE CALIPER - LF - 7150 1 35 14155 BUSHING, LWR A ARM - 7150 8
17 14144 DISC, FRONT BRAKE - 7150 2 36 14156 O-RING, M21.2 X 2.65 8
18 14145 SEAL, M47 X 25 X 7 DUST 2 37 14157  |A ARM, LOWER - RED/W ZERK - 7150 2
19 14146 BEARING, INNER - 6204-Z 2
05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 20 - Rear Rack / Seat Details

RefNo Part No Description Qry
1 14159  |RACK, REAR CARGO - CHARCOAL - 7150 1
2 14083  |ENDCAP, BAR - 1.25 BLACK PLASTIC 2
3 14160  |ARM, RACK SPPT - CHARCOAL - 7150 2
4 14239 BOLT, M8 X 1.25 X 20 FHCS ZN 4
5 14088  |NUT, M8 X 1.25 LOCKING FLANGE ZN 12
6 13871 CAP, FUEL - 7150 1
7 14161 ASM, FUEL TANK - CHARCOAL - 6150/7150 1
8 14086  |BOLT, M8 X 1.25 X 55 FHCS ZN 4
9 14162  |SPACER, FUEL TANK - 150CC 4
10 14163 |BUSHING, FUEL TANK MOUNT - 150CC 4
11 14293  |WASHER, M8 FLAT ZN 4
12 14451 BOLT, M12 X 1.25 X 25 FHCS ZN 2
13 50210  |AUTO COCK ASSEMBLY 1
14 14164  |LINE, FUEL #1 - 6150/7150 1
15 14165  |LINE, VACUUM #1 - 6150/7150 1
16 14166 LINE, FUEL #2 - 6150/7150 1
17 14167  |FILTER, FUEL - 6150/7150 1
18 8778 HARNESS LAP SHOULDER REST 2
19 14168  |ASM, HEAD REST - BLK/RED - 7150 2
20 14169  |SEAT, BUCKET - RH - BLK/RED - 7150 1
21 14170 |SEAT, BUCKET - LH - BLK/RED - 7150 1
22 14324 |NUT, M12 X 1.25 LOCKING FLANGE ZN 4
23 14280  |WASHER, M12 FLAT ZN 4
24 14451 BOLT, M12 X 1.25 X 25 FHCS 2ZN 4
25 14171 SLIDE, SEAT (PR) - 6150/7150 1
26 14324 - |NUT, M12 X 1.25 LOCKING FLANGE ZN 2
27 14461 BULB, TAIL LIGHT - 12V 10/5W - 7150 1
28 14462  |ASM, TAIL LIGHT W/BULB - 7150 1
29 14440  |BOLT, M8 X 1.25 X 40 HHCS ZN 4
30 14463  |CAP, M22 INTERNAL TUBE - BLK 2
31 14464  |FLAG, SAFETY - SLI 1
32 14465  |BOLT, M12 X 1.25 X 30 FLAG MOUNT 1
33 14466 NUT, DECORATIVE PLASTIC FLAG MNT 1
34 14492  |NUT, M12 X 1.25 HEX ZN 1

05-21-07 PARTS MANUAL - 7150

PART NUMBER 14568




Section 21 - Rear Swingarm Asm (Upper)

Ref No Part No Description QTY
1 14324 NUT, M12 X 1.25 LOCKING FLANGE ZN 3
2 14289 WASHER, M12 FLAT ZN 2
3 14467 BUSHING, ENGINE ADJ ISOLATOR - 150CC 1
4 14468 SPACER, ENGINE ADJ CUP - 150CC 1
5 14469 SPACER, ENGINE ADJ ALIGNMENT - 150CC 1
6 14479 DISC, SHIFT CONTROL - 150CC 1
7 14492 NUT, M12 X 1.25 HEX ZN 1
8 14470 LINK, CHAIN TENSIONING - 150CC 1
9 14243 NUT, M10 X 1.25 LOCKING FLANGE ZN 1
10 14446 BOLT, M10 X 1.25 X 45 FHCS ZN 1
11 14471 SPACER, ENGINE MOUNTING LINK - 150CC 1
12 14472 KNOB, PARK BRAKE SHIFT - BLK - 7150 1
13 14473 BRACKET, SHIFT CABLE - 150CC 1
14 14431 BOLT, M6 X 1.00 X 60 FHCS ZN 2
15 14172 COVER, ELECTRICAL - §150/7150 1
16 14173 |ASM, UPPER SWINGARM - CHARCOAL - 7150 1
17 14452 BOLT, M12 X 1.25 X 60 FHCS ZN 2
18 14420 SCREW, M4 X .75 X 31 PHMS ZN 1
19 14174 LINK, REAR SWINGARM - CHARCOAL - 7150 2
20 14175 BUSHING, SWINGARM LINK - 7150 8
21 14176 SPACER, SWINGARM LINK - 7150 4
22 14434 BOLT, M8 X 1.25 X 16 FHCS ZN 4
23 14449 BOLT, M10 X 1.25 X 195 HHCS ZN 1
24 14177 SPANNER, ENGINE MOUNT - 6150/7150 1
25 14474 COVER. PARK BRAKE SHIFTER - 7150 1
26 14475  |ASM, PARK BRAKE SHIFTER - 7150 1
27 14476 |ADJUSTER, PARK BRAKE CABLE - 7150 1
28 14477 SPRING, PARK BRAKE SHIFT - 7150 1
29 14478 |ASM, TRANS SHIFT LEVER - 150CC 1
30 14493 NUT, M4 X .75 HEX ZN 1

05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 22 - Engine/Muffler/Air Cleaner

Ref No Part No Description QTy
1 14192  |ASM, AIR CLEANER - 150CC 1
2 14423  |SCREW, M5 X 16 PHSM ZN 9
3 14495  |WASHER, M8 SPLIT LOCK ZN 1
4 14194  |FILTER, AIR - 150CC 1
5 14201 BRACKET, #2 AIR CLEANER MNT - 8150/7150 1
6 14480  |BRACKET, REAR ENG MOUNT - 150CC 1
7 14195  |HOSE, AIR INTAKE - 150CC 1
8 14481 CLAMP, HOSE 45MM 1
9 14196  |GASKET, EX PIPE - 150CC 1
10 14197 |ASM, CARBURETOR - 6150/7150 1
11 14198 |ASM, ENGINE - 6150/7150 1
12 14482  |SPRING, EXHAUST PIPE - 150CC 2
13 50050  |NUT (HEX) CAP M6 2
14 14236 |NUT, M6 X 1.00 NYLOC FLANGE ZN 2
15 14483  |CLAMP, SPRING 50MM 2
16 14199  |ASM, MUFFLER W/SHIELD - 6150/7150 1
17 14433 |BOLT, M8 X 1.25 X 15 FHCS 2ZN 3
18 14439  |BOLT, M8 X 1.25 X 40 FHCS 2ZN 1
19 14239 |BOLT, M8 X 1.25 X 20 FHCS ZN 3
20 14200  |BRACKET, #1 AIR CLEANER MNT - 6150/7150 1
21 14445  |BOLT, M10 X 1.25 X 10 FHCS ZN 1
22 14484  |GUARD, CHAIN - 150CC 1
23 14426  |BOLT, M6 X 1.00 X 14 FHCS ZN 2
24 14434  |BOLT, M8 X 1.25 X 16 FHCS ZN 1
25 14497  |WASHER, M8 X 27 X 2 FLAT ZN 1

NR-21-07 PARTS MANILIALI - 71R0

PART NUIMRBFR 14868




Section 23 - Rear Swingarm Asm (Lower)

Ref No Part No Description QTY
1 14246 BOLT, M10 X 1.25 X 40 FHCS ZN 4 13 14485 SPANNER, M18 X 37 - 150CC 2
2 14243 NUT, M10 X 1.25 LOCKING FLANGE ZN 4 14 14183 KIT, REAR BRAKE PAD - 7150 1
3 14178 SHOCK, REAR - CHR/YELLOW - 7150 2 15 14184  |ASM, REAR CALIPER W/PARK - 7150 1
4 14441 BOLT, M8 X 1.25 X 100 FHCS ZN 1 16 14185  |GUARD, LOWER CHAIN - 6150/7150 1
5 14179 BRACKET, LH REAR FENDER - BLK - 7150 1 i7 14186  |COVER, BATTERY - 6150/7150 1
6 14236 NUT, M6 X 1.00 NYLOC FLANGE ZN 12 18 14187  |STRAP, BATTERY HOLD DOWN - 6150/7150 1
7 14247 BOLT, M8 X 1.25 X 45 FHCS ZN 2 19 14188 GASKET, BATTERY CAP - 6150/7150 1
8 14372 BOLT, M6 X 1.00 X 16 FHCS ZN 12 20 14189 BATTERY - YTX12-BS 1
9 14180 FENDER, REAR - GBLACK - 7150 2 21 14190  |WDMT, LOWER SWINGARM - CHARCOAL - 7150, 1
10 14432 BOLT, M8 X 1.25 X 12 FHCS ZN 1 22 14324 NUT, M12 X 1.25 LOCKING FLANGE ZN 2
11 14181 BRACKET, RH REAR FENDER - BLACK - 7150 1 23 14191 BUSHING, SWINGARM ISOLATOR - 6150/7150 2
12 14182 BUSHING, REAR SWINGARM UPPER - 7150 4 24 14452 BOLT, M12 X 1.25 X 60 FHCS ZN 2
14
05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




Section 24 - Rear Axle

Ref No Part No Description QTY
1 14435 BOLT, M8 X 1.25 X 22 FHCS ZN 4 14 14147 STUD, M10 X 1.25 X 31 WHEEL 8
2 14202 DISC, 8.75 REAR BRAKE - 6150/7150 1 15 14211 HUB, REAR WHEEL - 6150/7150 2
3 14088 NUT, MB X 1.25 LOCKING FLANGE ZN 16 16 14212 |ASM, 21X10-10 TIRE/WHEEL RH - FAR EAST 1
4 14203 |AXLE - 6150/7150 1 17 14215 MASTER LINK 50 1
5 14204 CHAIN 50 X 56P INC ML 1 18 14243 NUT, M10 X 1.25 LOCKING FLANGE ZN 8
6 14205 SPROCKET, 50P 32T - 6150/7150 1 19 14214  |ASM, 21X10-10 TIRE/WHEEL LH - FAR EAST 1
7 14436 BOLT, M8 X 1.25 X 25 FHCS ZN 4 20 14248 SPACER, M16 X 16 X 4 2
8 142086 SEAL, M50 X 34 X 7 DUST 2 21 14249 NUT, M16 X 2.00 CASTLE 2
9 14207 HOUSING, AXLE BRG - 6150/7150 2 22 14213 PIN, M4 X 30 COTTER 2
10 14208 BEARING - 6206 2 23 14151 CAP, HUB NOSE - BLACK RUBBER 2
11 14209 FLANGE, BEARING - 6150/7150 2 24 14217 SPROCKET, 50P 16T - 6150/7150 1
12 14439 BOLT, M8 X 1.25 X 40 FHCS ZN 6 25 14218 KEEPER, SPROCKET - 6150/7150 1
13 14210 SEAL, M42 X 30 X 7 DUST 2 26 14296 BOLT, M6 X 1.00 X 12 FHCS ZN 2

05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568



Section 25 - Electrical

Ref No Part No Description QTY
1 14219 PANEL, DASH - 7150 1
2 14220 SWITCH, HEADLIGHT - 7150 1
3 14221 SWITCH, ENGINE STOP - 6150/7150 2
4 14222 SWITCH, KEYED IGNITION W/KEY - 6150/7150 1
5 14223 HARNESS, MAIN WIRING - 7150 1
6 14223 HARNESS, BATTERY - 150CC 1
7 14428 SCREW, M6 X 1.00 X 20 PHMS ZN 2
8 14236 NUT, M6 X 1.00 NYLOC FLANGE ZN 7
9 14224 REGULATOR, VOLTAGE - 6150/7150 1
10 14225 RELAY, STARTER - 6150/7150 1
11 14226 CDI - 6150/7150 1
12 14491 NUT, M5 X .75 NYLOC ZN 1
13 14425 SCREW, M5 X .75 X 25 PHMS ZN 1
14 14227 COIL, IGNITION W/CAP - 6150/7150 1
15 14487 COVER, DECORATIVE DASH BOLT - 7150 4
16 14418 SCREW, M4 X .75 X 10 PHMS ZN 4
17 14238 WASHER, M6 SPLIT LOCK zZN 4
18 14488 MAGNET, SPEED SENSOR - 7150 1
19 14228 SPEEDOMETER - 7150 1
20 14426 BOLT, M8 X 1.00 X 14 FHCS ZN 1
21 14229 BRACKET, SPEEDO SENSOR - 7150 1
22 14231 FUSE, 15AMP - WAYTEK 46115 2
23 14230 SENSOR, SPEEDO - 7150 1
24 14475 SCREW, M3 X 8 PAN HEAD 1
25 14419 SCREW, M4 X .75 X 20 PHMS ZN 1

05-21-07 PARTS MANUAL - 7150 PART NUMBER 14568




	7150_ownersmanual_pages0121
	7150_ownersmanual_pages2230
	7150_partslist

